
Description
Maxus blasting equipment is designed for cleaning and
removing rust, scale, paint, grime and dirt. It is the ideal
method for stripping, polishing and etching projects. This
equipment can be used with abrasive powders and liquids.
This model is equipped with the standard use ceramic
nozzle.

Description
L’équipement pour le décapage au sable Maxus est conçu
pour le nettoyage et l’enlevage de la rouille, les écailles, la
peinture et la saleté C’est la méthode idéale pour le
dégarnissage, le polissage et le décapage. Cet équipement
peut être utilisé avec les poudres abrasives et liquides. Ce
modèle est équipé d’une buse céramique standarde.

Descripción
Esta rociadora de arena Maxus está diseñada para limpiar y
remover óxido, cascarillas, pintura, mugre y suciedad. Es un
método ideal para desencofrar, pulir y grabar al agua fuerte.
Esta unidad se puede utilizar con polvos abrasivos y líquidos.
Este modelo está equipado con una boquiilla jestándard de
cerámica.

Spécifications EspecificacionesSpecifications

Nozzle Material  . . . . . . . . . . . Ceramic

Hopper Cap. (lbs)  . . . . . . . . . . . . . . 60

Max. psi  . . . . . . . . . . . . . . . . . . . . .125

CFM Required @ 90 psi 
(based on continuous use)

3/32 inch nozzle  . . . . . . . . . . . . . . . 9
7/64 inch nozzle  . . . . . . . . . . . . . . 11
1/8 inch nozzle  . . . . . . . . . . . . . . . 13
9/64 inch nozzle  . . . . . . . . . . . . . . 18

Air Inlet (NPT)  . . . . . . . . . . . . 1/4 inch

Minimum Hose Size . . . . . . . . 3/8 inch

Matériel de Buse  . . . . . . . Céramique

Capacité de la 
Trémie (Kg)  . . . . . . . . . . . . . . . . 27,22

PSI Maximale  . . . . . . . . . . . . . 862 kPa

m3/min. requis @ 621 kPa (basé sur le
fonctionnement continu)

buse de 2,0 mm (3/32 po)  . . . . . . . 9
buse de 2,5 mm (7/64 po)  . . . . . . 11
buse de 3,0 mm (1/8 po)  . . . . . . . 13
buse de 3,5 mm (9/64 po)  . . . . . . 18

Arrivée d’air (NPT) . . . . . . . . . . 1/4 po
(6,4 mm)

Taille de Tuyau Minimum  . . . . 3/8 po
(9,5 mm)

Material de la boquilla  . . . . Cerámica

Capacidad de la 
tolva (Kg)  . . . . . . . . . . . . . . . . . . 27,22

Presión Máxima (bar)  . . . . . . . . . 8,62

m3/min. requeridos @ 6,21 bar (basado
en uso continuo)

boquilla de 2,0 mm (3/32 inch)  . . . 9
boquilla de 2,5 mm (7/64 inch)  . . 11
boquilla de 3,0 mm (1/8 inch)  . . . 13
boquilla de 3,5 mm (9/64 inch)  . . 18

Entrada de aire (NPT) . . . . . . . 6,4 mm
(1/4 inch)

Diámetro mínimo de la 
Manguera. . . . . . . . . . . . . . . . . 9,5 mm

(3/8 inch)

Pressure Feed Blaster with 45 lb. Capacity Hopper

Sableuse à Pression avec Trémie de 20,4 kg (45 lb)

Chorreadora de Presión con Tolva de 20,4 kg 
(45 libras) de Capacidad

Specifications, Features, and Replacement Parts List
Spécifications, Caractéristiques et Liste de Pièces de Rechange MXS21001
Especificaciones, Caracteristicas y Lista de Repuestos

IN708502AV  8/08© 2008 For parts, product & service information
visit www.maxustools.com



2

Specifications, Features, and Replacement Parts List 
Spécifications, Caractéristiques et Liste de Pièces de Rechange 
Especificaciones, Caracteristicas y Lista de Repuestos

MXS21001

Address parts correspondence to:
Correspondance:
Puede escribirnos a:

Customer Service
100 Production Drive
Harrison, OH  45030  U.S.A

Please provide following information:
- Model number
- Stamped-in code
- Part description and number as shown in parts list

S’il vous plaît fournir l’information suivante:
- Numéro du modèle
- Code Estampé
- Description et numéro de la pièce

Sírvase darnos la siguiente información:
- Número del modelo
- Número de Serie o código con fecha (de haberlo)
- Descripción y número del repuesto según la lista de repuestos

14
18

19

17

10

9

8

7

5

15

16

1413

12

17

14

20

24

25

6

4

3

2

1

26

22
21

23

27

28

29

28

11

For Replacement Parts or Technical Assistance, call 1-888-Maxus4U (1-888-629-8748)

Pour Pièces de Rechange ou l’assistance technique, composer le 1-888-Maxus4U 
(1-888-629-8748)

Para Ordenar Repuestos o Asistencia Técnica, Sírvase Llamar al Distribuidor Más
Cercano a Su Domicilio

www.maxustools.com



1 Hopper, 45 lb. – 1
2 O-ring – 1
3 Hopper cap – 1
4 Handle – 1
5 Pin – 1
6 Spring – 1
7 Screw, M6 x 30 * 1
8 Flat washer, M6 * 1
9 Hex nut, M6 * 1
10 Safety valve V-215406AV 1
11 Tube SV384700AV 1
12 Pressure gauge SV253600AV 1
13 Air manifold SV384900AV 1
14 Brass nipple, 3/8 inch SV385000AV 1
15 Filter SV385100AV 1
16 Pressure release ball valve SV385200AV 2
17 Shutoff ball valve SV385300AV 1
18 Air hose SV385800AV 1
19 Brass nipple, 3/8 inch, 37º flare SV254100AV 1
20 Material manifold SV385400AV 1
21 Cotter pin - M4 x 40 mm * 1
22 Flat washer (M6) * 1
23 Wheels SV385700AV 1
24 Wheel axle SV385500AV 1
25 Axle bracket – 1
26 Rubber boot – 1
27 Pressure blast gun MXS40004AV 1
28 Hose clamp * 2
29 Hose, 8 foot SV942000AV 1
* Standard hardware item - available at your local hardware store

Liste de Pièces de Rechange

Replacement Parts List

3

MXS21001

Ref.
No. Description Part No. Qty.

Nº de.
Réf. Description Nº de Pièce Qté.

www.maxustools.com

1 Trémie de 20,4 kg (45 lb) – 1
2 Joint torique – 1
3 Couvercle de trémie – 1
4 Manche – 1
5 Goupille – 1
6 Ressort – 1
7 Vis, M6 x 30 * 1
8 Rondelle plate, M6 * 1
9 Écrou hexagonal (hex.), M6 * 1
10 Soupape de sécurité V-215406AV 1
11 Tube SV384700AV 1
12 Manomètre SV253600AV 1
13 Collecteur d’air SV384900AV 1
14 Raccord de laiton, 9,5 mm (3/8 po) SV385000AV 1
15 Filtre SV385100AV 1
16 Soupape à bille pour dissiper la pression SV385200AV 2
17 Soupape d’arrêt à bille SV385300AV 1
18 Tuyau à air SV385800AV 1
19 Mamelon de laiton, 9,5 mm (3/8 po), évasement de 37º SV254100AV 1
20 Collecteur de materiel SV385400AV 1
21 Goupille fendue - M4 x 40 mm * 1
22 Rondelle plate, M6 * 1
23 Roue SV385700AV 1
24 Arbre de roue SV385500AV 1
25 Support d’arbre – 1
26 Fourreau en coutchouc – 1
27 Pistolet de décapage à pression MXS40004AV 1
28 Collier de serrage * 2
29 Tuyau, 2,44 m SV942000AV 1

* Article normal de quincaillerie - disponible à votre quincaillerie locale

Specifications, Features, and Replacement Parts List 
Spécifications, Caractéristiques et Liste de Pièces de Rechange



Notes
Notas

Lista de Repuestos

1 Tolva de 20,4 kg (45 lb) – 1
2 Anillo en O – 1
3 Tapa de la tolva – 1
4 Mango – 1
5 Pasador – 1
6 Resorte – 1
7 Tornillo, M6 x 30 * 1
8 Arandela plana, M6 * 1
9 Tuerca hex., M6 * 1
10 Válvula de seguridad V-215406AV 1
11 Tubo SV384700AV 1
12 Pressure gauge SV253600AV 1
13 Colector de aire SV384900AV 1
14 Niple de bronce 9,5 mm (3/8 inch) SV385000AV 1
15 Filtro SV385100AV 1
16 Válvula esférica de alivio de presión SV385200AV 2
17 Válvula esférica de cierre SV385300AV 1
18 Manguera de aire SV385800AV 1
19 Niple de bronce, 9,5 mm (3/8 inch), acampanado de 37º SV254100AV 1
20 Distribuidor de material SV385400AV 1
21 Clavija hendida - M4 x 40 mm * 1
22 Arandela plana, M6 * 1
23 Rueda SV385700AV 1
24 Eje SV385500AV 1
25 Soporte del eje – 1
26 Manga de caucho – 1
27 Pistola chorreadora de presión MXS40004AV 1
28 Abrazadera de la manguera * 2
29 Manguera, 2,44 m SV942000AV 1

* Artículo estándar de ferretería - disponible en su ferretería local

No. de 
Ref. Descripción No. Ctd.

MXS21001Especificaciones, Caracteristicas y Lista de Repuestos

4
www.maxustools.com



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


